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Motor/Trunnion — Parts List

Index No. Part No. Description Size Qty
T 708315-1E............... MIOTOT 230V ...t eee e e e 1
2. 708315-2E............... Brush ASSEMDIY .......oooiiiiiiiiiiiiieeeeeeeeeeees v 2
K 708315-3 ..o MOLOT PUIIBY ...t e e et 1
4o, 708315-4 ................. Retaining RING ... 1
5 708315-5................. KBY e 3x6.5x16 ..o 1
B TS-1490011............. HEX Cap SCreW ......ocovviiiiiiiiiiee e MBX12....eevieiiieeei, 1
T o, TS-1550061............. Flat Washer .........cccccoiiiiii e 1Y R 1
< S 708315-8 ................. ADOT PUIIBY ...t e 1
(< I 708315-9 ................. 7] | TSP 1
10 s BB-60027 ................ BEAriNg .....coveiiieiiee e 6002Z ......ccooviiren 1
L P 708315-11 ............... ArbOr SUPPOIt ... 1
12, 708315-12 ............... ATDOT Shaft ..o e 1
13, TS-1503111............. Socket Head Cap SCrew ............eeevvvvvevevevevninnnnnns MBX50........cvvveiiriiinnnnns 2
14 BB-6003Z ................ BEArNG ...ccooieiieeiee e 6003Z .....ccceviiiie 1
15 s TS-1532042............. Pan Head SCrew ........cccccooviieieiiiiiiee e MAX12...cieiiiiee 3
16 708315-16 ............... COVEI Plate ...t e 1
17 . 708315-17E............. ATDOTr FIANGE ... e, 1
18 e 708315-18E............. Saw Blade ..o 10"X36T ..o 1
19 708315-19E............. ATDOT COlIar ... ees e 1
20 708315-20 ............... ATDOT NUL ... cee et e e s e e neeeees 1
21 i, TS-1503081............. Socket Head Cap SCrew ............eevvvvevevevevevnvnnnnnns MBX35.......ovviiiiiiiiiiiinnns 2
22 TS-1551041............. LOCK WaShEr.......uveiieiiiee e MB ..o, 4
23 TS-1550041............. Flat Washer ...........cccoooiiii e MB ..o 4
24........... TS-1482051............. HEX Cap SCreW ......cccviiiiiiiiiieeiiieee e MBX25 ......coevieveen, 1
25. i, TS-2236801............. Socket Head Cap SCrew ............cvvvvvevvvevevevevnnnnnns MBX80.........vvvvviririnnnnns 1
26....eee. 708315-26 ............... MOTOr BraCket .......ooooiiie e e 1
27 oo, 708315-27 ............... ] 0= 111 U 1
28 708315-28 ............... MU MB ...oooviiieiiieee e, 1
29 TS-1550041............. Flat Washer ..o MB ..o 3
3 708315-31 ............... Shaft SUPPOIT ... e 1
32 708315-32 ............... NUL . M10 .o, 4
33 TS-1550071............. Flat Washer ..o M10 1
4. 708315-34 ............... SPECIAI WASNET .....oviiiiiiiiiit e e 1
35........ 708315-35............... ] 0= 111 U 2
36............. TS-1503061............. Socket Head Cap SCrew ............evvvvvvvevivevevnvnnennns MBX25.........vvveiiiiiiiinnns 2
K S 708315-37 ... BIacCKEL ... e 1
38 TS-2284082............. Pan Head SCrew ........cccccoviiieiiiiiiceiiiee e MAX8......c.oeveeiiieee, 2
39. TS-1550021............. Flat Washer ..o M4 2
40............. TS-1551021............. LOCK WaSher.......cveiiiiiie e M4 o 2
41 708315-41 ............... ROIPIN oo M3X18...eeeeiiieee, 1
42 ... 708315-42 ............... RaISING Shaft ........oiiiii s e 1
43 .. 708315-43 ............... POINEET .. e e 1
44............. 708315-44 ............... BIacCKEL ...t e 1
45.. ..., 708315-45............... Socket Head Cap SCrew .............ccoevevvviviveveeneennns M5X100 ......ovvvvvviriinnnes 1
46............. 708315-46 ............... Flat Washer .........cccccooiiii e M5 o 2
47 e 708315-47 ............... ROIPIN oo M8X90........cccvvveeiinnnnn. 1
48 ............. 708315-48 ............... Trunnion BraCKet ............oooiiiiiiiiie e e 1
49............ 708315-49 ............... PN o M3X10....ooeiiiiiieeiie, 1
50............. TS-1503051............. Socket Head Cap SCrew ............evevvvvvevevevevevnnnnnns MBX20.........ovvvriiirinnnnns 3
51 i 708315-51 ............... BracCKEL ... e 1
52 708315-52 ............... Nut,flange hexhead .............ccoooviiiiiiiiiiis MB ..o 39
53 TS-2285302............. Pan Head SCrew .........cccccovvieiiiiiiiiee e, M5X30......coeeiiiiieiennn, 1
54............. 708315-54 ............... (2010 IS U] o] o o] o SFS SR OTER 1

55. . 708315-55 ............... HOId DOWN Srap .......ooooiiiiii e e 4



Motor/Trunnion — Parts List

Index No. Part No. Description Size Qty
56............. 708315-56 ............... F N g Te | L= oo [ 1
57 ... TS-2286251............. Flat Head Screw ... MBX25.........evvveverienennns 2
58............. 708315-58 ............... RO SUPPOt Plate ... e 1
59............. TS-1541021............. Nylon Insert LOCK NUt ............cccoocvviiiiiiiiie MB ... 8
60...cc.uee. 708315-60 ............... S o] 412V R 1
61 e 708315-61 ............... NUL . M5 .o 1
62...uun. 708315-62............... Carriage Bolt..............coooioi e, MBX32.......evvveeieverirnnnns 1
B3 708315-63 ............... SPACET .o MBX32......ovvveeeieeeneeennn. 1
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Blade Guard Assembly

Index No.

Part No.

708315-BGA............
TS-1550041.............
TS-1482051.............
TS-1482041.............
TS-1541021.............

708315-64
708315-65
708315-66
708315-67
708315-68
708315-69
708315-70
708315-71
708315-72
708315-73
708315-74
708315-75
708315-76
708315-77

Description Size Qty
Blade Guard Assembly (Complete)............ccccooivt i
Flat Washer ... M6 ... 3
Hex Cap SCrew ... M6X20 ........ovvvvvviiinnns 3
Hex Cap SCrew ... M6X20..........cvvvvvrrrennnes 4
Nylon Insert Lock Nut....................., MG ....oovveiiiiiiiiiiis 3
SPIEEr BraCKet ..........uveieiiiiiii e e 1
ST U] o] 0o U 1
Carriage Bolt...........oooovviiiiiiiiiiiiie MBX12.......ovvvvveeieriiannns 1
1S 0] 1= 1
ANti-KIiCkDaCk Pawl ...t e 2
Hex Cap SCrew ... M6X40..........ovvvvvrrrrnnnnns 1
] 0= 11T U 2
] 0= 11T U 2
LCTUE= 0 ST U] o] o Lo ] o S 1
€T T-1 o O ERRR 1
RIVET .. e e e 2
Retaining Washer.............ooooiiiee e 2
PN oo M3X22......cooviiieiiinne, 1
ST o] o 1




Miter Gauge Assembly

Index No. Part No. Description Size Qty
................. 708315-MGA ........... Miter Gauge Assembly (Complete) ...
38 TS-2284082............. Pan Head SCrew .........cccccovviiiiiiiiiee e M4X8.......ooveeiiieiin, 2
T8 708315-78 ............... - | RO 1
79 708315-79 ............... POINEET .. e 1
80............ 708315-80 ............... HANAIE ...t e 1
< 708315-81 ............... [ F=T T | L= 0= o RO 1
82..i 708315-82 ............... Miter Gauge BOAY .........ooiiiiiiiie ettt e 1
83 708315-83 ............... PN oo MBX15.....coviiiiieeiiin, 1
Rear Support Assembly
Index No. Part No. Description Size Qty
................. 708315-RSA............ Rear Support Assembly (Complete) ............coeeees oo
52 708315-52 ............... Nut,flange hexhead ...........c.cccoooviiiiiiiiiiiie MB ..o 2
84......... 708315-84 ............... ROG ..t e e e 2
85............. 708315-85............... Rear SUPPOI ... ..o ee ettt eeaareaes 1
86............. 708315-86 ............... Flat VWaSher.......c..ooii e e 2






Rip Fence Assembly

Index No.

Part No.
708315-RFA

TS-1550041.............
TS-2284082.............
708315-81 ...............
708315-87 ...............
708315-88 ...............
708315-89 ...............
708315-90 ...............
TS-1482011.............
708315-92 ...............
708315-93 ...............

708315-94 ..

708315-95 ...............
708315-96 ...............
708315-97 ...............
708315-98 ...............

708315-99 ..
708315-100
708315-101
TS-1532032
708315-103
708315-104

Description Size Qty
Rip Fence Assembly (Complete)...........ccccooiiiiiiit i
Flat Washer ... M6 ... 2
Pan Head SCrew ..o MAXS8......oeeeeeieeeiiiii 1
HaNAIE Cap.......oooiiiiiiiiiieeeeeeeeeeeee s v rnaeae 1
Rear Clamp ... 1
ST o] o U 1
ROG ... e e e 1
FENCE BOAY ..ot ettt 1
Hex Cap SCrew ... M6X10........ovvvvirrrrieennns 2
External Tooth Lock Washer...............cccoocinee. MG ... 2
FrONt BIOCK ...t e e 1
ST o] o 1
AdjuUSTMENT SCIEW ..o 1
(01 10 1 o o7 QSRR 1
HANAIE . e 1
PN e e e e 1
Front Clam.......ooooiiiiiiieiieeeeeee s e 1
T RO 1
Leaf SPIING ..ot e ————— 1
Pan Head SCrew ..........ccccceeveiiiiiiiieee e MAX10...oeeiieieeiii 1
(O U £ ) RPN 1
ST U] o] oo U 1




Right Extension Assembly

Index No. Part No. Description Size Qty
................. 708315-REA............ Right Extension Assembly (Complete)................. .,
38 TS-2284082............. Pan Head SCrew .........cccccvviiiiiiiiiie e M4X8.......oeveeiiiieiinn, 2
39. i TS-1550021............. Flat Washer ..o M4 2
40............. TS-1551021............. LOCK WaSher.......cvviiiiiiiic e M4 2
52 708315-52 ............... Nut,flange hexhead ...........c.cccoooviiiiiiiii e MB ..o 2
105........... 708315-105 ............. EXIENSION RO .. ..ot e 2
106........... 708315-106 ............. EXIENSION TaADIE.....ooiiiiiiiiie e e 1
107........... 708315-107 ............. S o7 11T PO PRR 2
108........... 708315-108 ............. Front Rail.......oooiiiiiiii e e 1
109........... TS-1503071............. Socket Head Cap SCrew ...........ocvvvvvevevevevevnininnnnns MBX30.......ovvvvvriririrnnnns 2
110........... 708315-110 ............. (R 1 =1 4o [ O o T PO 1
1M1 708315-111 ............. GUIAE RaIL....eiiiii e e 1
112........... 708315-112E........... SCaIE MEIIC. ...t e 1
113.......... 708315-113............. Plastic Spacer...........ccooii i e ]
106

105

107

108

113 109

110
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Stamped Steel Extension Wing Assembly

Index No. Part No. Description Size Qty
................. 708315-SSEWA ...... Stamped Steel Extension Wing Assembly (Complete) ...............................
122........... 708315-113 ............. Stamped Steel Extension WING............cccooiiiiiiiiit e, 1
123........... TS-1490041............. HeX Cap SCreW ........cocvvviiiiiiiie e MB8X25......cccovvvveeeinnnn. 2
124........... TS-2361081............. LOCK WaSher........c..ooeiiiiiiciciee e M8 ..o, 2
125........... TS-1550061............. Flat Washer...........ccccooviiiiiic e M8 ..o, 2
126........... TS-1540061............. HeX NUL......coiiii e M8 ..o 2




Open Stand Assembly

Index No. Part No. Description Size Qty
................. 708315-OSA............ Open Stand Assembly (Complete).............cen
52 708315-52 ............... Nut,flange hexhead ............cccccooiviiiiiiiinn MB ..o 44
114........... TS-1482021............. HEX Cap SCreW ......cocviiieiiiiieeeciieee e MBX12......coeeviirane 12
115.......... 708315-115 ............. Carriage Bolt..........ooovviiiiii MB ..o 32
116........... 708315-116.............. o RO 4
L 708315-117 ............. RUDDEN FOOL.....ciiiiiiiie e e 4
118 708315-118 ............. BracCKEL ... e 2
119........... 708315-119.............. BracCKEL ... e 2
120........... 708315-120.............. BracCKEL ... e 2
121, 708315-121 ............. BracCKEL ... e 2
167........... 708315-167 ............. DUSE SNIOUA ...t e e e e nee e 1
114
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Main Saw - Parts

Index No. Part No. Description Size Qty
23 TS-1550041............. Flat Washer ..o MB ..o 34
24........... TS-1482041............. HEX Cap SCreW .......ccveiiiiiiiieeeciiie e MBX20........ccccuveeearnennn. 8
52 708315-52 ............... Nut,flange hexhead .............cccoooiiiiiiiiiii e MB ...oooiiiieiiie 16
107........... 708315-107 ............. ST o7 11T PP 4
109........... TS-1503071............. Socket Head Cap SCrew ............evvvvvevevevevevnvnnnnnns MBX30.......ovvvvvriririrnnnns 4
114........... TS-1482021............. HEeX Cap SCreW .......ccvviiiiiiiiee e MBX12......coeviiineane 16
126........... TS-1540061............. HEX NUL.....c e M8 ..o 2
127........... 708315-127 ............. EXtension Bracket ... e 4
128........... 708315-128 ............. MaIN TaADIE ... e 1
129........... TS-1533032............. Pan Head SCrew ..........cccoocieeiiiiiiec e MSX10...eiieeiieeee 2
130........... 708315-130.............. LI o] (SN 1 1= o SR SUPRPPPRPP 1
131, 708315-131 ............. SpeCial TablE SCrEW.........cvvviiiiiiiiiiiiiiieieiiies e 4
132........... TS-1504041............. Socket Head Cap SCrew ............cvvvvvevevevevevnvnnnnnns MB8X20.........vvvevvrrrirnnnns 1
133, TS-1504121............. Socket Head Cap SCrew ............ovvvvvevevevevevnvnnnnnns MB8XB0..........ovvvvvrrrrnnnns 1
134........... 708315-134 ............. Front Rail........ooiiiiii e e 1
135.......... 708315-135............. =T IO o B RPN 2
136........... 708315-136 ............. Brass Screw (Grounding) ...............ccooooiiieinnn MSX8.......ovvvviviiiiiiiiiinns 1
137........... 708315-137 ............. External Tooth Lock Washer................ccccooinnn M5 1
138.......... 708315-138 ............. =T TP 4
139.... 708315-139 ............. REAIPANEL.......oiiiiiiii e e 1
140........... 708315-140 ............. Self-Tapping SCrew ..........cocoiviiiiiiieiiee e MAX14. .o 7
141........... 708315-141 ............. Strain Relief ... ..o e 1
142........... 708315-142 ............. o Yo7 [q 4 o TSP 6
143........... 708315-143 ............. Right Side Pane€l............ooiiiiiiiiii e e 1
144........... 708315-144 ............. o Yo7 [q 1 [0 TSRO 1
145........... 708315-145 ............. Threaded StU..........ooiiiiii s e 4
146........... 708315-146 ............. GIOMIMET......eeeiieeiee et e e eee e et e e e e aree e e e naeeeeenees 1
147........... 708315-147 ............. Left Side Pan€l ... e 1
148........... 708315-148 ............. ADOr NUt VWIENCN ...t et 1
149........... 708315-149 ............. OpeN ENA VWIENCHN ......oeviiiiiiiiii e e e 1
150........... 708818 .....ccvvveee. PUSH SHICK. ...t e 1
151, TS-2286202............. Pan Head SCrew ..........cccoocviviiiiiiieeeiieee e M6x20..........cccuevennee. 16
152........... 708315-152 ............. Front Pan€l.... ..ot e 1
153, 708315-153 ............. FroNt Plate .......coveiiie e e 1
154........... 708315-154 ............. BEVEI RACK ..ot e 1
155........... TS-2284081............. Flat Head SCrew........cccoooviiiiiiiiiie e MAX8.......ooveiiieeiiienn, 9
156........... 708315-156 ............. o Yo7 1q 1 o TSROSO 1
157, 708315-157 ............. ST o] 11 1o [PPSR 1
158........... 708315-158 ............. HaNd WRNEEL.........oeiiiiee e e 1
159........... 708315-159 ............. [ F= 1T | =P 1
160........... 708315-160E........... Circuit Breaker (Overload) SWICN .............uvviiiiiiis e, 1
161........... 708315-161E........... VVITE et e e eee —atee e e e e e e e e e e e aaaaeeean 1
162........... 708315-162E........... ONJOFTF SWILCRN .. e 1
163........... 708315-163 ............. RUDDEr Gasket ........coouiiiii e e 1
164........... 708315-164 ............. SWILCN BOX. ..o e 1
165........... 708315-165E........... POWET COMU.....oiiiiiiiieiiiiee ettt e e e atee e e et e e e e 1
166........... 708315-166E........... SCaIE MEIIC. ... e 1
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Main Saw — Parts
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